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Contents Description
ﬁ@ miniature key *2 pieces
Mﬂm@ M3 x 6 screw *4 pieces

@Wm% #6-32 screw *4 pieces
QMWME 23X6 self type screw *4 pieces

Removable Hard Drive
Enclosure Rack Kit

Installation Guide

<1.>Appearance

1-1 Front Panel Description:

]

1.Power Indicator
3.Release Button
5.Handle

2.Key hole

1-2 Power and HDD Access indicator:
1-2-1 When power is turned on,signals will display as follow.

LED Indicator Color
Power On Green
HDD Access Blinking Amber

650072 V2006.011

4.HDD Access Indicator

Step2:

2-1. Press the latch and slide the top cover
backward.(Fig.3)

1-3 Key lock description:
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Status

Security status
Segment

e
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1-4 Back Panel Description:

Unlocked (Removable)

Step3:

3-1. Position the HDD into the tray and
secure it with four #6-32 screws.(Fig.4)
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Locked (Non-removable

)

A. DC Power Supply Male connector
B. Signal Output/Input

P1.Power LED (+)

Step4:

4-1. Place the top cover on the tray and
slide it forward to secure.(Fig.5)

P2.Power LED (-)

P3.HDD Access OUT (+)
P5.HDD Access IN (-)

P4.HDD Access OUT(-)

43

P6.GND

Step5:

5-1. Insert the tray into the housing and
push it back gently.(Fig.6)

5V GND 12V DC IN

POWER LED
HDD ACC OU
HDD ACC IN

c 5-2. Push the handle back to its original position.
(Fig.7)
C.SATA 7 pins (Data)+15 pins (Power) Male connector.
Step6:

6-1. Mount the mobile rack into computer chassis. Then connect
the SATA cable and DC power cable to the back panel of mobile rack.
(Fig.8)

<2.> Installing the device
Step1:

1-1. Push the release button to semi-auto eject the handle.(Fig.1)

(28X6 self type screw)
(M3X6 screw)

6-2. Insert the miniature key and turn it counter-clockwise to secure
the handle.(Refer to Appearance section 1-3 Key Lock Description)
6-3. It is not necessary to connect the power supply connector when
power supply is provided with SATA 15pins power connector.
Users can decide which power connector they want to use.

1-2. Release the tray from housing by pulling the handle
to draw it out. (Fig.2) Note:

- For further inquiries about product application or for more related product information,
please linked to: www.icydock.com.

« Any unrelated changes on the technical specification are subject to change without
prior notice.

» Cremax will not be liable / responsible for any software, hardware, or other data stored
within, or interfacing with our product which resulted to being damaged / dysfunctional.
Cremax will only be responsible to repair / service its own product.

(Fig-2)




